(1) 1E34FB GASOLINE ENGINE EXPLOSIVE PICTURE .

E. (1) 1E34FB:5;hmHIRIEE ’ g 3§>>
:




1E34FB-ENGINE SPARE PARTS LIST

ERPARAG

ERPZ% 14

Z K

=N

==X
.|Erp NO. Part Name Qty

4432 02020160533 IZETM5X55 SCREW MB5X55 9
1-2 | 7813 03050010015 TG WASHERS 9
1-3 6536 03040020020 155 EVEN MAT5 2
1-4 Bl HIGH PRESSURE HAT 1
1-5 i[5 25 P8 HIGH PRESSURE COIL 1
1-6 | 8638 03130010006 RALTE THE SPARK FILLS 1
1-7 | 3603 02050010017 RS MUFFLER 1
1-8 3604 02020160064 21 XA SLAD 1
1-9 | 1164 03010010011 IZETMB5X25 SCREW MB5X25 9
1-10 | 7813 03050010015 IR WASHER 9
1-11 | 6536 03040020020 PR EVEN MAT 9
1-12 i s IR 2R RUBBER PLUG 1
1-13 | 1848 03020020012 | ZHATEAT M5X20 SCREW o
1-14 | 8943 02050030023 WEHEALE T MAGNBTO STATOR 1
1-15 | 3477 02070010048 (EEES HEAT UNSULATION PAD 9
1-16 | 5334 70070130010 {ARES CYLINDER 1
1-17 | 0501 02070010032 fARESZS CYLINDER WASHER 1
1-18 | 0508 02020020003 T 2 PISTON RING o
1-19 | 0500 02010020005 T 2 PISTON RING 1
1-20 | 0513 02020010004 T 20 PISTON PIN o
1-21 | 4552 02020030013 T I8 A T P PISTON PIN CIRCLET 9
1-22 | 0512 02020150002 IEFEERTE STOP RING 9
1-23 | 0498 03090020018 N RTRET R NEEDLE BEARING 1
1-24 | 3785 02040030020 LES CONNECTING SHAFT 1
1-25 | 1957 02050030018 W EAEE T MAGNBTO ROTOR 1
1-26 | 4373 03010010045 TEETM5*30 SCREW 1
1-27 | 4251 02600010078 IR WASHER 4
1-28 | 4260 02060010037 IR EVEN MAT 4
1-29 | 0047 03100010009 bES] OIL SEAL o
1-30 | 0492 70070050039 A=~ AR FRONT HALF CRANK CASS 1
1-31 | 4567 03060010002 TENLH ANNUL 1
1-32 | 0473 03090010028 7K BALL BEARING 1
1-33 | 0505 02070010119 LRGeS CRANK CASE CASKET 1
1-34 | 4562 03070010001 T KEY 1
1-35 | 3784 02020120025 T FIZERT CRANK SHAFT COMP 1
1-36 | 0493 70070050038 Jri > AR REAR HALF CEAND CASS 1
1-37 | 6468 EESIE &5 STARTER PULLEY 1
1-38 | 5774 EEEIES STARTER PAWL SPRING 9
1-39 | 8575 EEIN STARTER PAWL 9
1-40 | 0503 02070010019 BRI T 2R CYLINDER WASHER 1
1-41 | 1848 03020020012 IEBETMEX20 SCREW M5X20 9
1-42 | 0741 70030020016 T INLET MANIFOLD 1
1-43 | 0518 02070010071 HCTH e 2 CARBURETOR 1
1-44 | 6357 02050020018 LRI CARBURETOR 1
1-45 | 5294 02050060022 FEL AT T T BREEZE A HAND HANDLE 1
1-46 | 1339 70030040028 FHXT] BREEZE DOOR 1
1-47 | 1355 70080120007 e N HE EMPTY COLANDER INSIDE COVER |
1-48 | 0593 70050030028 H A2 SCREW 1
1-49 | 0323 02020040003 MEBE] SCREW o
1-50 | 0745 02090010011 TE L ELEMENTO FILTRO 1
1-51 | 1337 02060010036 e AN IPTY COVER OUTSIDE THE COLAND] |
1-52 | 1338 02060010055 F L MEAT BIG ABOLT 1
1-53 | 6074 03120030003 4] RETAINER RING 9
1-54 | 4287 02500060185 1ZREMS 1




45

al

(2) EBV260 BRUSHEUTTER MACHINE EXPLOSIVE PICTURE
(2) EBV260 #lEFIEHE




EBV260 SPARE PARTS LIST

Ser.NO. |Erp NO. | NEW ERP Part Name PART NAME Qty
2-1 5307 70050010068 | 7h 4% — INHALE PIPE NO.1 1
2-2 5308 70050010069 [ 2455 — INHALE PIPE NO.2 1
2-3 4342 03010060055 [¥5%] M5x16 SCREW M5x16 3
2-4 6536 103040020019 [¥ 5°F-# WASHER 5 12
2-5 5318 70030030284 B CONNECT COVER 1
2-6 4388 03010060077 |#2%] M5x10 SCREW M5x10 5
2-7 5315 70030180100 [JERLILRYEH CONNECTER SAFETY COVER 1
2-8 5299 (02050050002 |PRESIFR SAFETY SWITCH 1
2-9 5310 70030070032 [{ZHIIER BUTTON CONNECTER 1
2-10 (4263 03040050017 [Z 6~ (I kO WASHER 6 1
2-11  [7297 70030180015 [N KUEET SCREW 1
2-12  [5313 70030030303 [XWBLI E FAN NET COVER 1
2-13  [5282 02020160312 [l WREST SPRING SHAFT 1
2-14  [5281 02020110048 [FH3 WREST SPRING 1
2-15  [5312 70030010071 [Jrlse REAR COCHLEA CASS 1
2-16  [4243 (03030020002 [FE} M8x1 NUT M8x1 1
2-17  [4111 02020070042 [Fr#EiA SHATTER TOOTH 1
2-18  [5317 _ [70030090006 |M%& IMPELLER 1
2-19  |7917  [03010040047 | [ BHB4TNSTH*16 {4 SCREW M5x16 11
2-20 (5285 02080020046 |/rFHIRE LEFT HANDLE RUBBER COVER 9
2-21  |5311 70030010055 | HiIks5c FRONT COCHLEA CASE 1
2-22 5283 02020160117 [ PEDESTAL 4
2-23  [5316__ [70050030063 [WHIAf FUEL TANK 1
2-24  [3310  [03010060075 [#8%] M5x30 SCREW M5x30 2
2-25  |5304 70030160093 | F T3 LOWER HANDLE 1
2-26 5280 02020160398 |15l THROTTLE LEVER SHAFT 1
2-27 (5305 70030070109 [T THROTTLE LEVER HANDLE 1
2-28 5292 02050050111 [FF4TFRA S STOP SWITCH COMP 1
2-29 (5297 02050050021 |[F45 4= 2k SHORT STOP WIRE 9
2-30 5303 70030160048 | FF-1" UPPER HANGLE 1
2-31 (5285 02080020046 [£ THEIKE RIGHT HANGLE RUBBER COVER 9
2-32  [6622 03010040016 [HHAZ 4.2X10 ST4.2x10 1
2-33  [5297 02050050021 [f74-%k STOP WIRE 1
2-34 (5336 51010030004 [VTHIHL GASOLING ENGING 1
2-35  [4259 70050030073 [ €5~ (kO WASHER 5 1
2-36 |5349 02060020003 |JH8h4E%e STARTER POPE REEL 1
2-37 (8973 02060020009 |45 COLE SPRING 1
2-38  [5314 (70030030317 [Py volute case 1
2-39  [4345 (03020020015 [#5E] M4x30 SCREW M4x30 3
2-40  [3517 01050010009 [/H3h%H STARTER POPE 1
2-41 1079 70030140012 [#EZ) T STARTER HANDLE 1
2-42 (5309 70050010070 [t TAIL PIPE 1
2-43  [5296 02050040087 [ 14E THROTTLE WRIE COMP 1
2-44 (5293 02050060050 [FEMAR LEAVES ASSY 1
2-45  [5294 (02050060022 [T 4G HARNESS ASSY 1
2-46 EIRfiEES RETURN FUEL PIPE 1
2-47 10709 02080030025 [l IKZE FUEL PIPE RUBBER BUNG 1
2-48 UEE INLET FUEL PIPE 1
2-49 (0554 02050120002 [PATHIENT % FILTER CLEANER 1
2-50  |7560 (02110020026 [MAf G415 LID ASSY 1
2-51  |4281 03050010007 [##48 WASHER 8 1
2-52 (7493 103040050005 |} 2381 WASHER 23*8*1 1
2-53  [5302 70050010066 | AEFA PIPE A 1
2-54  [5306 70050010067 [ X\G5B PIPE B 1
2-55  [7048 103010040056 | [1Hr22 QC/T713-2004 (6 |SCREW  M5x20 4






